SPORTON LAB.

FCC RF Test Report

Report No. : FG981517-01B

LTE Band 2 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 29.SEP.2019 22:05:07

spectrum x| spectrum 7
Ref Level 22.90 dBm  Offset 4.90 dB Mode Auto Sweep Ref Level 22.90 dém  Offset 4.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
2 bk dhosk 5 | SPURIGIECHBEKABS AP
Line EPURIOUS INE_ABS PABS ’Pl Line SPURIOUS, INE_ABS \ PASS
10 dBm f 10 dBm f
0 dBm J 0 dBm \\
-10 dBm t -10 derm / -
| SPURIOUS_LINE ABS5_ F ! |P |
-20 dem ; \ -20 dBm: ﬁi l
-30 dBm j \‘ 34 dem p; \
-
o ot LN /\\ }f E‘ . /ﬂ1 f \ P
50 dBm 0 TN S0/4em \ ,,,Jr WJ 4
[hr it / M“\.m) \ Jj K / L» W \ Shents el N RIS (S
-60 dem e 60 ciswe
70 dam 70 dBm
Start 1,84 GHz 3003 pts Stop 1.855 GHz |||['Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184900 GHz -42,57 dem -29.57 d& 1.905 GRz 1.910 Ghz 100.000 kHz 1.00066 GHz 19.09 dBm -10.91 d&
1.843 GHo 1.850 GHz 50.000 kHz 1.85000 GHz -26.44 dam “13.44d8 1.010 GHz 1.911 GHz 50.000 kHz 1.91000 GHz -26.24 dBm -13.24 de
1,850 GHz 1,855 GHz 100,000 kHz 185031 GHz 18.41 dBm -11.59 dB 1011 CHz 1950 GH2 1,000 Mz 81100 CHe —40-51 cbm 2751 db,
——
i ] L il ]

Date: 29 SEP.2019 22:08:29

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 29.SEP.2019 22.06.14

] um c%:
Ref Level 22.90 dBm  Offset 4.90 db Mode Auto Sweep RefLevel 22.90 dém  Offset 4.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 RIRHECHYEKARS VT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBém
o P ot e A PARENS e Moo, A e e e Y
0 dBm }f\' [ ! c‘/uem
|
-10 dgm L 10 dBm 1
| SPURIOUS_LINE_ABS_ ’ \ "
20 dem 20 dem i
| -
-30 dBm et ¢ -30 dém U "‘—‘""’““MM
Ly
M‘N"w %"m
-40 dBm -40 dBm -
™ ""“M—M
Frmsiea,
dem -50 dem ]
-60 dam -60 dem
70 dBm 70 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs Rangelow | Range Up RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184896 GHz -26.16 dem 3.16 d& 1.905 GRz 1.910 Ghz 100.000 kHz 1.00578 GHz 5.05 dBm -24.95 dB
1,849 GHz 1.850 GHz 50.000 kHz 184999 GHz -33.43 dém -20.43 dB 1010 GHz Ta11 ane 20,000 kHz 191000 CH= 33.48 dBm 50,48 dB
1,850 GHz 1,855 GHz 100,000 kHz 185079 GHz 4,58 dem -25.42 dB 1.011 CHz 1950 GH2 1.00D Mz 161101 GHz Z25.97 dBm C1287 B
.
I 1 i

Date: 29.8EP.2019 22.07:22

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YH2

1 A139 of A250
: Oct. 29, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG981517-01B

LTE Band 2/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 29.SEP.2019 21:01:31

spectrum x| spectrum 7
Ref Level 22.90 dBm  Offset 4.90 dB Mode Auto Sweep Ref Level 22.90 dém  Offset 4.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
20 dbieitFhack 5 | SPURIGIECHBEKABS =7 Ta—
Line EPURIOUS INE_ABS PABS ﬂ Line SPURIOUS, INE_ABS PASS [|
10 dem / \ 10 dBm n
0 dBm B 0 dBm #‘ ll
10 dem I -10 dBm ¥
| SPURIOUS_LINE ABS5_ f \ J |
20 dBm 1 -20 dBm f
[ |
-30 dBm ‘ \ -3 dBm r
L 7
y I— ] ‘ i i
; i {140 o H
EEVIE LA T Y Ayl g N[
P N I | "0 Nam YL / Wi, b, .
Iy |4 W J \ V v.i g T N Hﬂf Gl Ay m
b " W
A 60 dem
70 dam 70 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz | (|['Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | A Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184895 GHz -41.74 dém -28.74 dB 1.900 GRz 1.910 Ghz 100.000 kHz 1.00041 GHz 20.67 dBrm -0.33 d&
1.843 GHo 1.850 GHz 100.000 kiiz 1.85000 GHz -33.40 dam -20.40 d8 1.010 GHz 1.911 GHz 100.000 kHz 1.91002 GHz -33.82 dBm -20.82 de
1,850 GHz 1,850 GHz 100,000 kHz 185060 GHz 20.11 dém -9.89 d& 1011 CHz 1950 GH2 1,000 Mz 81106 CHe 4157 cbm 26 57 db,
——
i ] L il ]

Date: 29 SEP.2019 21:10:58

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 29.SEP.2019 21.03.46

S um c%:
Ref Level 22.90 dBm  Offset 4.90 db Mode Auto Sweep RefLevel 22.90 dém  Offset 4.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dehmitdhack 5 RIPHECHBIEK 85 _ VT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBém
od ot A A e oA e P el il o awmmmﬁxnw-rvwww,m,_ﬂm
dBm ) "
-10 dBm ( \ -10 dem !
| SPURIOUS_LINE_ABS_ ‘ l l
-20 dem: ] il ¥ 0 dBm
/ \
-30 dem “30 dem
i
‘....w""T rmwnw
/ -40 dBm o <
o)
.50 dam -50 dBm
-60 dBm -60 dBm
70 dBm 70 dem
Start 1.84 GHz 3003 pts Stop 1.86 GHz | |[[Start 1.0 cHz 3008 pts Stop 1.97 GHiz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Frequency | pPowerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184899 GHz -31,62 dém 8.82 d& 1.900 GRz 1.910 Ghz 100.000 kHz 1.00355 GHz 4.23 dBm -25.77 dB
1.843 GHo 1.850 GHz 100.000 kiiz 1.85000 GHz -30.83 dam -17.83 d8 1.010 GHz 1.911 GHz 100.000 kHz 1.91000 GHz -31.90 dBm -15.90 de
1.850 GHz 1.860 GHz 100,000 kHz 185674 GHz 3.65 dBm -26.35 dB 1011 CHz 1950 GH2 1,000 Mz 191100 chs ~30°36 dbm LT
.
i i )

Date: 29.8EP.2019 21:13:13

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YH2

Page Number : A140 of A250
Report Issued Date : Oct. 29, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG981517-01B

LTE Band 2/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 22.90 dBm  Offset 4.90 dB

SGL Count 100/100

Mode Auto Sweep

®1 AvgPwr (@1 fvgpwr
20 dbiniFhack n | SPURIRHECHBEKABS VT

Line _$PURIOUS INE_ABS PABS q Line SPURIOUS_LINE_ABS. PASS Pl

10 dém ‘! 10 dBm h

0 dem [

Spectrum

Ref Level 22,90 deém  Offset 4.20 dg
SGL Count 100/100

Mode Auto Sweep

d |

-10 dBm
| SPURIOUS_LINE_ABS_

-10 dBm:

-20 dem / L

-30 dém

Date: 29.SEP.2019 21:02:39

¥
wll I TN
i L !i s M'n e’ LT
S— —— W el M‘J ot ,JJ 1, [ i W KT T
-70 dam -70 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84897 GHz -42.13 dBm -29.13 d8 1.500 GHz 1.810 GHz 100.000 kHz 1.50939 GHz 20.08 dém -9.92 db
1.849 GHz 1.850 GHz 100.000 kHz 1.84999 GHz -33.96 dBm -20.96 dB 1,010 GHz 1.911 GHz 100,000 kHz 1.91000 GHz -33.12 dBm -20.12 dB
1.850 GHz 1.860 GHz 100,000 kHz 1,85063 GHz 19.05 dBm -10.95 dB 1.911 GHz 1.920 GHz 1,000 MHz 1.91101 GHz -41.93 dbm -28.33 dB
——
i ] L il ]

Date: 29 SEP.2019 21:12:06

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 29.SEP.2019 21.04:53

S um c%:
Ref Level 22.90 dBm  Offset 4.90 db Mode Auto Sweep RefLevel 22.90 dém  Offset 4.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 RIRHECHYEKARS VT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBém
od e TRk abt Vit W 1R b oy o @ e e L Y T
dém T "
|
-10 dgm { \ -10 dem
| SPURIOUS_LINE_ABS_ { ‘ \
-20 dem: 7 \ -0 dem ‘
{
-30 dBm e ﬂ‘ [l =0 cem L e
R ———— f S
PR -40 dBm M
50 dBm 50 dBm
-60 dBm -60 dBm
70 dBm 70 dem
Start 1.84 GHz 3003 pts Stop 1.86 GHz | (| Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Frequency | pPowerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184868 GHz -28.74 dem 5.74 d& 1.900 GRz 1.910 Ghz 100.000 kHz 1.00644 GHz 3.16 dBm -26.84 dB
1.843 GHo 1.850 GHz 100.000 kiiz 1.84893 GHz -35.22 dam -e2.22 do 1.010 GHz 1.911 GHz 100.000 kHz 1.91000 GHz -34.65 dBm -21.65 de
1,850 GHz 1,850 GHz 100,000 kHz 185326 GHz 2.87 dém -27.13 dB 1011 CHz 1950 GH2 1,000 Mz 191122 chs 2851 cbm 1561 B
.
i i )

Date: 29.8EP.2019 21:14:21

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YH2

Page Number 1 Al41 of A250
Report Issued Date : Oct. 29, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG981517-01B

LTE Band 2/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 22.90 dBm  Offset 4.90 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,90 deém  Offset 4.20 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 cvgPwr
20 deiitdhack m | SPURIRHE CHEEKABS RABS

Line _$PURIOUS INE_ABS PABS {.\ Line _$PURIOUS_LINE_ABS, PASS ﬁ
10 dBm / \ 10 dém l \
0 dém J \ 0 dém ‘ \
-10 dem i -10 dBm -
| SPURIOUS_LINE_ABS_ f K. r-J ]
-20 d8m T t -20 dBm + T

-30 dém

-3, dm -

Date: 29.SEP.2019 22:09°36

-40 dBm J ﬂ -40(dBm 1
f
50 dem s \L, i \l ( l 40 {iBm H = M“- s
SRS P W e J | J k k ! \I P L] ST
M, { I o ekt
-60 dBm S e - 5 A60 ORI et
-70 dam -70 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84900 GHz -42.75 dBm -29.75 d8 1.500 GHz 1.810 GHz 100.000 kHz 1.505943 GHz 19.59 dBm -10.42 dB
1.849 GHz 1.850 GHz 100.000 kHz 1.85000 GHz -36.78 dBm -23.78 dB 1.910 GHz 1.911 GHz 100.000 kHz 1,91000 GHz -37.19 dBm -24.10 dB
1.850 GHz 1.860 GHz 100,000 kHz 1,85057 GHz 18.24 dBm -11.76 dB 1.911 GHz 1.920 GHz 1,000 MHz 1.91123 GHz -43.89 dBm -30.89 dB
——
i ] L il ]

Date: 29 SEP.2019 22:12:58

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 22.90 dBm  Offset 4.90 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2290 dém  Offset 4.90 dB
SGL Count 100/100

Mode Auto Sweep

Date: 29.SEP.2019 22:10.44

@1 AvgPwr (@1 avgPwr
20 dbiiGhack m RIRHECHBEIABS AARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
0 dam { : = ) 0 e ey Ry -
|
-10 dém \ -1 dBm I
| SPURIOUS_LINE_ABS_ { \ |
20 dem - \ -;!u dem ‘
! \
-30 dBm s rerz= Y )J " fsu dBm v e
-40 dBm m
-50 dBm -50 dem
-60 dam -60 dem
-70 dBm -70 dBm
Start 1.84 GHz 3003 pts stop 1.86 GHz | ([ Start 1.0 GHz 3008 pts Stop 192 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -28.13 dém 5.13 d& 1.900 GHz 1.910 GHz 100.000 kHz 1.90059 GHz 2.16 dBm -27.84 dB
1.849 GHz 1.850 GHz 100.000 kHz 1.84899 GHz -35.72 dBm -22.72 d 1.910 GHz 1.911 GHz 100,000 kHz 191003 GHz -36.18 dBm -23.18 dB
1.850 GHz 1.860 GHz 100.000 kHz 1.85578 GHz 1.92 dBm -26.08 dB 1.011 GHz 1.920 GHz 1,000 MH2 1.91108 GHz -28.04 dBm C15.04 dB
'
i i )

Date: 29.8EP.2019 22.11:51

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YH2

Page Number 1 Al42 of A250
Report Issued Date : Oct. 29, 2019
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG981517-01B

LTE Band 2 / 15MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 29.SEP.2019 21:17:57

Date: 29 SEP.2019 21:27:24

m
spectrum x| spectrum 7
Ref Level 22.90 dBm  Offset 4.90 dB Mode Auto Sweep Ref Level 22.90 dém  Offset 4.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svgPwr
20 dBiiGhack aFey | SPURIGINECHBEKABS_ T ;
Line _$PURIOUS INE_ABS PABS \ Line _$PURIOUS_LINE_ABS, PASS [l
10 dBm 10 dém ‘ ‘\
0 dBm ' ] 0 dem
M | ‘
[ J
-10 dBm — _10 dem -
| SPURIOUS_LINE_AB5_ ] \ [J \
20 dom 20 dem /
[ T4
-30 dBm / Y adldem f
-40 dam 1 ) ﬂ 4 o /
Ny i | Ly N
A s v B i M k“ : | 7 4em T ﬂI J T i B g
L My TR T fi UM AT o T—
-60 dem etV —_— 60 da gt ~
-70 dam -70 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.805 GHz 3003 pts Stﬂ 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit
1.640 GHz 1.849 GHz 1.000 MHz 1.84894 GHz -39.41 dBm -26.41 d& 1.895 Ghz 1.910 Ghz 100.000 kHz 1.00017 GHz 20.60 dBrm -9.20 d&
1.849 GHa 1.850 Ghz 150.000 k2 1.64996 GH2 -32.52 dém -19.52 d& 1,910 GHz 1.911 GHz 150,000 kHz 1.91000 GHz -32.41 dbm -19.41 dB
1.850 GHz 1.865 GHz 100,000 kHz 1,85085 GHz 20.20 dm -9.80 dB 1811 aHe 920 Gre 000 M 191103 oo 115 dam oo 16 dn
——
i ] L il ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 29.SEP.2019 21:20:12

Date: 29.8EP.2019 21.29:39

] um c%:
Ref Level 22.90 dBm  Offset 4.90 db Mode Auto Sweep RefLevel 22.90 dém  Offset 4.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 RIRHECHYEKARS FTy T
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
0 dém . ot " 0 Rt AR el e v - N
-10 dBm | \ -10 dem \
| SPURIOUS_LINE_ABS_ ‘ I \
20 derm -2p dem
7 1 [
-30 dBm / \ 0 dem *\‘
il N e
o 40 dBm \ —
50 dBm 50 dBm
-60 dam -60 dem
70 dBm 70 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs Rangelow | Range Up RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184847 GHz -33.35 dem 0.35 d& 1.895 Ghz 1.910 Ghz 100.000 kHz 1.80893 GHz 2.61 dBm -27.39 dB
1.849 GHz 1.850 GHz 150,000 khz 1.84995 GHz -31.46 dém -18.46 8 1.910 GHz 1.911 GHz 150,000 kHz 191003 GHz -32.61 dBm -19.61 dB
1,850 GHz 1,865 GHz 100,000 kHz 186120 GHz 2.17 dém -27.83 dB 1.011 CHz 1950 GH2 1.00D Mz 161102 GHz 32.32 dBm ic32 B
.
I 1 i

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YH2

Page Number
Report Issued Date
Report Version

1 Al143 of A250
: Oct. 29, 2019
: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG981517-01B

LTE Band 2/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 22.90 dBm  Offset 4.90 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,90 deém  Offset 4.20 dg
SGL Count 100/100

Mode Auto Sweep

Date: 29.SEP.2019 21:15:04

@1 AvgPwr (@1 avgPwr
20 dbiniFhack m | SPURIRHECHBEKABS aaks
Line _$PURIOUS INE_ABS PABS ﬂ Line _$PURIOUS_LINE_ABS, PASS ﬂ
10 dem 10 dBm ‘ \
0 dBm ;/ \\ 0 dBm j \
-10 dBm ; -10 derm -
| SPURIOUS_LINE ABS5_ f‘ \ rj \
20 dBm / 20 dem 7 L
-30 dBm ‘ﬂ[ 3qldem 1
-40 dam | n -4 Bm ﬂ t
* | | Y N
50 dBm ”'“"\ - + L Ly ‘l - -sb ¢Bm e | e " AWM{'
- ] LIV a1 LR i T TR
Ml g Mt [ \ Y |
-0 dom ki UL YL A W Er; I i, b,
' L LT LY 80 dipe e
70 dam 70 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84891 GHz -40.20 dém -27.20 dé 1,695 GHz 1.910 GHz 100.000 kHz 1,90017 GHz 20.04 dBm -0.06 dg
1.845 Ghz 1.850 GHz 150,000 khz 1.85000 GHz -32.16 dém -19.16.d8 1.910 GHz 1.911 GHz 150,000 kHz 191002 GHz -32.19 dBm -19.19 dB
1,850 GHz 1,865 GHz 100,000 kHz 185083 GHz 19.73 dBm -10.27 dB 1.011 CHz 1.690 GH2 1.000 MH2 1.91194 GHz ~43.21 dBm -30.21 dB
——
i ] L il ]

Date: 29 SEP.2019 21:28:32

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 29.SEP.2019 21:21:19

] um c%:
Ref Level 22.90 dBm  Offset 4.90 db Mode Auto Sweep RefLevel 22.90 dém  Offset 4.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbiiGhack m RIRHECHBEIABS AARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
0 dem - » T 0 det r -
| Hi» 1
-10 dBm -10 dem -
| SPURIOUS_LINE_ABS_ } I \
-20 dem: ‘J T -2p dem
w |
-30 dBm f - 0 dBm
=
WML ] \\ WWM
Bim 40 dBm b
]
50 dBm 50 dBm
-60 dam -60 dem
70 dBm 70 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz ||| Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs Rangelow | Range Up RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84873 GHz -30.42 dém 7.42 dB 1.895 Ghz 1.910 Ghz 100.000 kHz 1.80098 GHz 1.63 dbm -28.17 dB
1.849 GHz 1.850 GHz 150,000 khz 1.84999 GHz -35.44 dBm -22.44 8 1.910 GHz 1.911 GHz 150,000 kHz 191001 GHz -35.58 dBm -22.56 dB
1,850 GHz 1,865 GHz 100,000 kHz 186081 GHz 1,05 dBm -28.95 dB 1.011 CHz 1950 GH2 1.00D Mz 161116 GHz 30.45 dBm Z17.49 0B
.
I 1 i

Date: 29.8EP.2019 21.30:46

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YH2

Page Number 1 Al44 of A250
Report Issued Date : Oct. 29, 2019
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG981517-01B

LTE Band 2/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 29.SEP.2019 22:14:06

spectrum x| spectrum 7
Ref Level 22.90 dBm  Offset 4.90 dB Mode Auto Sweep Ref Level 22.90 dém  Offset 4.90 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr 01 avgrwr
20 dbieitFhack 5 | SPURIGIECHBEKABS AP
Line EPURIOUS INE_ABS PAES Line SPURIOUS, INE_ABS PASS ﬂ
10 dem J ‘ 10 dBm / \
0 dBm J % 0 dBm J L
-10 dBm | -10 dem -
| SPURIOUS_LINE ABS5_ J l\* ﬂ |
-20 dBm j L\ 20 dem ,J ‘n\]
-30 dém y -30dBm 1
L I\ J
-40 dam ,l = -4 HBm
5 rvl \
-50 dBm ] i ‘ L, / l -sb #Bm ¥ i M’“"
bone? iy il LN Wil WL ~ m
-60 dem St L ] i Ao TAWAL Jort
LA I ST [ e P
70 dam 70 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz || Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184891 GHz -40.66 dBm -27.66 d& 1.895 Ghz 1.910 Ghz 100.000 kHz 1.00015 GHz 18.97 dBm -11.03 d&
1.843 GHo 1.850 GHz 150.000 k2 1.84893 GHz -33.81 dam -20.51 de 1.010 GHz 1.911 GHz 150.000 kHz 1.91000 GHz -32.91 dBm -19.91 de
1,850 GHz 1,865 GHz 100,000 kHz 185083 GHz 18.52 dBm -11.48 dB 1011 CHz 1950 GH2 1,000 Mz 181101 oHe 43.15 cbm 301305,
——
i ] L il ]

Date: 29 SEP.2019 22:17:28

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 29.SEP.2019 221513

] um c%:
Ref Level 22.90 dBm  Offset 4.90 db Mode Auto Sweep RefLevel 22.90 dém  Offset 4.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 RIRHECHYEKARS VT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBém
0 dm FaanT e mﬁ»«] 04 i =
|
-10 dBm f - -10 dem 1
| SPURIOUS_LINE_ABS_ } | \
-20 dem: / | -2p dem \
-30 dBm - -;Ju dem . e
Bm -40 dBm st "o
o]
50 dBm 50 dBm
-60 dam -60 dem
70 dBm 70 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz ||| Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Frequency | Ppowerabs | Rangelow | Rangeup RBW | Fraquency | Pawerabs |  aLimit
1.840 GHz 1.849 GHz 1.000 MHz 184881 GHz -29.48 dém 6.49 d& 1.895 Ghz 1.910 Ghz 100.000 kHz 1.00292 GHz 0.71 dBm -20.20 dB
1.849 GHz 1.850 GHz 150,000 khz 1.84952 GHz -36.77 dm -23.77 8 1.910 GHz 1.911 GHz 150,000 kHz 191004 GHz -37.17 dBm -24.17 dB
1,850 GHz 1,865 GHz 100,000 kHz 185763 GHz -0.01 dBm -30.01 dB 1.011 CHz 1950 GH2 1.00D Mz 161100 GHz 30.05 dBm S17.05 B
.
I 1 i

Date: 29.8EP.2019 22.16:21

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YH2

Page Number 1 Al45 of A250
Report Issued Date : Oct. 29, 2019
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG981517-01B

LTE Band 2 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 22.90 dBm  Offset 4.90 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2290 dBm
SGL Count 100/100

Offset 4.90 d& Mode Auto Sweep

@1 AvgPwr @1 fugrwr
20 dbimitdhadk o | SPURIGIECHEK RS VT :

Line _$PURIOUS INE_ABS ‘ ﬂl‘»‘« 58 Line SPURIOUS_LINE_ABS. PASS ”
10 dem J \ 10 dbm ’ \
0 dBm 0 dem |

I Il

10 dm IH -10 dem
| SPURIOUS_LINE ARS_ / 1 H \
-20 dem (, -20 dBm 7
-30 dBm IJ q aj"ran- . "‘
W | gl Y /

T

-5 $ﬁm

Date: 29.SEP.2019 21:3423

% T 1
o § ﬂ-, }rv’.:\( i ] ) |Lh h } ‘JJ‘ \-IV ﬂr “L’L j\ Y "W%
-0 dBm e [ o 0 deA e e
-70 dam -70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84890 GHz -41.56 d&m -28.56 d8 1.890 GHz 1.810 GHz 100.000 kHz 1.90891 GHz 20.88 dBm -9.12 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84999 GHz -32.61 dBm -19.61 dB 1.910 GHz 1.911 GHz 200,000 kHz 1.91000 GHz -32.82 dBm -19.82 dB
1.850 GHz 1.870 GHz 100,000 kHz 1,85111 GHz 20.22 dBm -9.78 d& 1.911 GHz 1.920 GHz 1,000 MHz 1.91103 GHz -42.96 dBm -29.36 dB
——
i ] L il ]

Date: 29 SEP.2019 21:43:50

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 29.SEP.2019 21:36.37

] um c%:
Ref Level 22.90 dBm  Offset 4.90 db Mode Auto Sweep RefLevel 22.90 dém  Offset 4.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack — RIRHECHYEKARS VT
Line _$PURIOUS INE_ABS ‘ PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBém
0 dBm . S W\ 0 dge 2, -
-10 dBm r -10 derm \l
| SPURIOUS_LINE_ABS_ [ 1 l
-20 dem ’J ]| -EEI dem |‘
\ |
\, r !
-30 dBm - D dem 1]
T "] )f -
40 dBm
w )
50 dBm 50 dBm
-60 dam -60 dem
70 dBm 70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Frequency | Ppowerabs | Rangelow | Rangeup RBW | Fraquency | Pawerabs |  aLimit
1.840 GHz 1.849 GHz 1.000 MHz 184881 GHz -34.91 dém 1.01 & 1.890 Ghz 1.910 Ghz 100.000 kHz 1.80714 GHz 1.25 dbm -28.75 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.85000 GHz -31.57 dém -18.57 & 1.910 GHz 1.911 GHz 200.000 kHz 191000 GHz -33.35 dBm -20.35 dB
1,850 GHz 1,870 GHz 100,000 kHz 186354 GHz 1,07 dBm -28.93 dB 1.011 CHz 1950 GH2 1,000 Miz 161116 GHz Z32.81 cBm 1081 B
.
I J1 i

Date: 29.8EP.2019 21.46:05

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YH2

Page Number 1 A146 of A250
Report Issued Date : Oct. 29, 2019
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG981517-01B

LTE Band 2/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 22.90 dBm  Offset 4.90 dB Mode Auto Sweep

SGL Count 100/100

Spectrum

Ref Level 22,90 deém  Offset 4.20 dg
SGL Count 100/100

Mode Auto Sweep

i
| SPURIOUS_LINE_ABS_ [ \

@1 AvgPwr (@1 avgPwr
20 dbiwidhack — | SPURIGHE CHYEKABS aaks
Line _$PURIOUS INE_ABS ‘ n}‘»‘« 55 Line _$PURIOUS_LINE_ABS, PASS ﬂ
10 dBm J ‘ 10 dém I \
0 dBm J : 0 dBm }
‘ I
-10 dBm L 10 dBm /

-20 dBm }

-20 dBm T

Date: 29.SEP.2019 21:35:30

-30 dBm " \ -30/HBm - “
-40 dBm I wm 1 ﬂ -4J Bm JH
| r I I . . H N
l,“ﬂ_w“ J"{ J" \,\ N ’]'\ J ! \ U Lﬁ J \ WV R L W
80 dem AL A ¥ " LY 0 dB | ) |\ L
e ST N F YR ; vy Lo ey A
-70 dam -70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stﬂ 1.92 GHz
purious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84899 GHz -40.89 d&m -27.89 dé 1.890 GHz 1.810 GHz 100.000 kHz 1.90891 GHz 20.31 dBm -9.69 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.85000 GHz -31.36 dBm -18.36 dB 1.910 GHz 1.911 GHz 200,000 kHz 1.91002 GHz -32.47 dBm -19.47 dB
1.850 GHz 1.870 GHz 100,000 kHz 1,85109 GHz 19.51 dBm -10.49 dB 1.911 GHz 1.920 GHz 1,000 MHz 1.91111 GHz -40.89 dBm -27.89 dB
——
i ] L il ]

Date: 29 SEP.2019 21:44:57

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 22.90 dBm  Offset 4.90 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2290 dém  Offset 4.90 dB
SGL Count 100/100

Mode Auto Sweep

Date: 29.SEP.2019 21:37.45

@1 AvgPwr (@1 avgPwr
20 dbiiGhack — RIRHECHBEIABS AARS
Line _$PURIOUS INE_ABS ‘ PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
0 dém v e T s vy 0 UF"' SCa AT (T ey .,--,w
-10 dém ! \l -1[1 dem
| SPURIOUS_LINE_ABS_ ‘ \ ]
-20 dam -2 dem !
fl L A# \
-30 dBm -3 dem
FRR— ! e omimp,
| i J W mw
- -40 dem e

-50 dBm -50 dem
-60 dam -60 dem
-70 dBm -70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Freguency | Powerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 1.84884 GHz -31.70 dém £.70 d& 1.890 GHz 1.910 GHz 100.000 kHz 1.89510 GHz 0.27 dém -29.73 dB

1.849 GHz 1.850 GHz 200,000 kHz 1.84858 GHz -36.15 dBm -23.15 dB 1.910 GHz 1.911 GHz 200,000 kHz 191001 GHz -36.33 dBm -23.33 dB

1.850 GHz 1.870 GHz 100.000 kHz 1.86176 GHz 0.36 dBm -29.64 dB 1.011 GHz 1.920 GHz 1,000 MH2 1.91165 GHz -31.38 dBm ~18.38 dB

'
i i )

Date: 29.8EP.2019 21.47:12

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YH2

Page Number 1 A147 of A250
Report Issued Date : Oct. 29, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG981517-01B

LTE Band 2 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 22.90 dBm  Offset 4.90 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 22,90 deém  Offset 4.20 dg
SGL Count 100/100

Mode Auto Sweep

Date: 29.SEP.2019 22:18:35

@1 AvgPwr (@1 avgPwr
20 dbiniFhack u— | SPURIRHECHBEKABS aaks
Line _$PURIOUS INE_ABS ‘ nl‘»‘« 55 Line _$PURIOUS_LINE_ABS, PASS ﬂ
10 dem ‘ 10 dBm H
0 dBm ) ‘ 0 dBm ‘
/]
-10 dBm [ \ -10 derm —
| SPURIOUS_LINE ABS5_ J l] J L
-20 dBm f -20 dBm ¥
| )
-30 dém i I -30/dBm: ; h
-40 dam J ‘ PI 40 gBm ] {
{ r i | il I i N,
— / 1] e T PO O e
-&0 dBm d : p \ J
ol W N Ay i, < " w‘{u o R SRRV YRS TR -1
70 dam 70 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84800 GHz -41.66 dém -28.66 dé 1,650 GHz 1.910 GHz 100.000 kHz 1,90889 GHz 16.63 dBm -11.17 dB
1.845 Ghz 1.850 GHz 200,000 kHz 1.84995 GHz -34.44 dom -2l.édds 1.910 GHz 1.911 GHz 200.000 kHz 191000 GHz -34.39 dBm -21.39 dB
1,850 GHz 1,870 GHz 100,000 kHz 185100 GHz 18.38 dBm -11.62 dB 1.011 CHz 1.690 GH2 1.000 MH2 1.91102 GHz ~43.36 dBm Z30.36 dB
——
i ] L il ]

Date: 29 SEP.2019 22:21:57

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 22.90 dBm  Offset 4.90 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2290 dém  Offset 4.90 dB
SGL Count 100/100

Mode Auto Sweep

Date: 29.SEP.2019 22.19.43

@1 AvgPwr (@1 avgPwr
20 dbiiGhack — RIRHECHBEIABS AARS
Line _$PURIOUS INE_ABS ‘ PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
0 dem 0 dBm — -
IN FYSEVAPYY YT, S T R Ty SRS K. 4\,«\ Jovrerrs v e e ] mwm_hwj
-10 dém | -10 dBm
| SPURIOUS_LINE_ABS_ ‘ \ ]
-20 dam ’ l -20 dBm \
-30 dBm x q -3p dem
| ) | \ e e—
! st |
B m el ! 40 dem |y —
) N

-50 dBm -50 dem
-60 dam -60 dem
-70 dBm -70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Freguency | Powerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 1.84861 GHz -30.85 dém 7.85 d8 1.890 GHz 1.910 GHz 100.000 kHz 1.89642 GHz -0.85 dBm -30.85 dB

1.849 GHz 1.850 GHz 200,000 kHz 1.84897 GHz -36.74 dBm -23.74 dB 1.910 GHz 1.911 GHz 200,000 kHz 191000 GHz -39.20 dBm -26.20 dB

1.850 GHz 1.870 GHz 100.000 kHz 1.85658 GHz -0.95 dém -30.95 dB 1.011 GHz 1.920 GHz 1,000 MH2 1.91105 GHz -33.70 dBm 20,70 dB

'
i i )

Date: 29.8EP.2019 22.20:50

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YH2

Page Number : A148 of A250
Report Issued Date : Oct. 29, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG981517-01B

LTE Band 4/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

pec m

Ref Level 26.00 dBm  Offset 8.00 dB Mode Auto Sweep

SGL Count 100/100

Spectrum

Ref Level 26,00 dém  Offset 8.00 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHECHBEKABS PABS
20 dB{RE —$PURTOUS [ TNE_ABS TASS /-\ 20 dpe—sroRfots INE ABS PASS
10 dem H 10 dBm f \
0 dBm } \I 0 d8m I \
‘ -10 dem
[INE_ABS_ 1 \ } ‘
J 20 dem J'
-30 dem [,J -30 d“?‘\‘ \1
40 dBm 40 dein it
m!’*‘“" T 1“ k' l\"‘"‘ﬁm
o “orvioye
50 dBm oo / Ry . .
50 dBm 60 dBm
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz |||['Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70800 GHz -38.95 dém -25.95 d& 1.783 GHz 1.755 Ghz 100.000 kHz 175477 GHz 20.76 dBm -9.24 db
1.709 GHz 1.710 Ghz 20.000 kHz 1.71000 GHz -26.05 dBm -13.05d8 1.755 GHz 1.756 GHz 20,000 kHz 1.75500 GHz -27.26 dBm -14.26 dB
1,710 GHz 1.712 GHz 100,000 kHz 171022 GHz 20.11 dem -9.89 d& 1.766 CHz 1768 GH2 1.00D MHz 75605 CHe 37.37 dBm 54 57 db,
i ] L il ]

Date: 30.SEP.2019 135717

Date: 30. SEP.2019 14:06:45

Lowest Band Edge / Full RB

Highest Band Edge /Full RB

i ;

Date: 30.SEP.2019 13:59.32

] um c%:
Ref Level 26.00 dBm  Offset 8.00 dB Mode Auto Sweep Ref Level 26.00 d&m  Offset 8.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBIEKABS PABS
20 dB{RE —$PURTOUS [ TNE_ABS PAES 20 4B e —SPORTONS [TNE_ABS TAFS
. A
10 dBm f 10 canf =
R (]
0 dem f’ \ 0 dem: \
- -10 dgm: T
_LINE_ABS_ [ \ \
-20 dbm
A T N
Bm
T ey
. it F"“") sl Sty
40 dBm o 40 dBm U h,
e Aty
st N
-50 dem e 50 dem
-60 dem 60 dBm
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[['Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170897 GHz -20.73 dém ~7.73d8 1.753 Ghz 1.755 Ghz 100.000 kHz 1.75389 GHz 13.08 dBm -16.92 dB
1.709 GHz 1.710 Ghz 20.000 kiz 1.71000 GHz ~33.43 dbm -20.43 d8 1.755 GHz 1.756 GHz 20,000 kHz 1.75508 Gz -34.78 cBm -21.78 dB
1,710 GHz 1.712 GHz 100,000 kHz 1,71095 GHz 12.39 dBm -17.61 dB 1756 CH2 1768 GH2 1,000 Mz 75608 CHe ~92.57 dbm o57 db

i

Date: 30.8EP.2019 14.09:00

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YH2

: A149 of A250
: Oct. 29, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG981517-01B

LTE Band 4/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 26.00 dBm  Offset 8.00 dB Mode Auto Sweep

Spectrum

Ref Level 26.00 dBm
SGL Count 100/100

Offset 5.00 d& Mode Auto Sweep

SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 B[k —$PURTOUS [INE ABS PAES Iy 20 dpe FIIT«,ITT TS_[INE_ABT. PARS
10 dem / "l 10 dBm I \
0 dém f \ 0 dem {J I
[
{{ -10 dem /
[INE_ABS_ ‘ H‘ |
l ll‘. 20 dem ;
30 dem i 20 dn
[ W) [y .
40 dam 40 d
" et P ¥ g
e Mtnmand
50 dBm = / v 9 B8m et = o
50 dBm 60 dBm
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz |||['Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70895 GHz -39.36 dém -26.36 d& 1.783 GHz 1.755 Ghz 100.000 kHz 175474 GHz 20.07 dBm -3.93 db
1.709 GHz 1.710 Ghz 20.000 kHz 1.71000 GHz ~27.66 dbm -14.66 d8 1.755 GHz 1.756 GHz 20,000 kHz 1.75500 GHz -28.45 dBm -15.45 dB
1,710 GHz 1.712 GHz 100,000 kHz 171021 GHz 19.56 dBm -10.44 dB 1.766 CHz 1768 GH2 1.00D MHz 75607 CHe 37.96 dBm 24 28 db,
) J ) e i ™

Date: 30.SEP.2019 135825

Date: 30. SEP.2019 14:07:52

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 30.SEP.2019 14.00:39

] um c%:
Ref Level 26.00 dBm  Offset 8.00 dB Mode Auto Sweep Ref Level 26.00 d&m  Offset 8.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr @1 avgpwr
Limit ¢heck PABS | SPURIRHECHBIEKABS PABS
20 dB{RE —$PURTOUS [ TNE_ABS PAES 20 4B e —SPORTONS [TNE_ABS TAFS
10 dBm ol 10 dery =
[ ] L]
0 dem i l! 0 dém ]
| | -10 ddm 1
_LINE_ABS_ [ \ |
> rl i -20 dpm 1
b 5 dem
i
T ot [
-40 dBm e’ 40 dB; [t g
, 7 40 dBm
I W“”"-M
-50 dam e -50 dim iy .,
-60 dem 60 dBm
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[['Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALl Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170893 GHz -22.18 dém -9.19 d8 1.753 Ghz 1.755 Ghz 100.000 kHz 1.75470 GHz 12.13 dBm -17.87 dB
1,709 GHz 1.710 GHz 20.000 kHz 170998 GHz -32.14 dém -19.14 dB 1755 GHz 1788 anz 20.000 kHz 175504 GHz 33.46 dBm 2046 db
1,710 GHz 1.712 GHz 100,000 kHz 1,71059 GHz 11.63 dBm -18.37 dB 1756 CH2 1768 GH2 1,000 Mz 75601 CHe Z22.70 dBm 70 db,
.
I J1 £

Date: 30.8EP.2019 14:10:07

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YH2

: A150 of A250
: Oct. 29, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG981517-01B

LTE Band 4/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 26.00 dBm  Offset 8.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 26.00 dBm
SGL Count 100/100

Offset 5.00 d& Mode Auto Sweep

@1 AvaPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
20 dBfAE —$PURTOUS [ INE_ABS PARS f'\ 20 dPfz Flﬂnn TS_[TNE_ABS. PASS
10 dBm ‘H 10 dBm -
a ﬂ
0 dBm |‘ 0.dBm \
B B
- -10 dem
[INE_ABS_ ’ k }
J \m -20 dm——
-30 dam ! -30 dBm, -A
/ N ff\t
40 dBm i i 40 difn
e I\ v Tt
50 dem pees) L |[| gden ot 2 .
50 dBm 60 dBm
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz |||['Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170893 GHz -40.86 dBm -27.86 dB 1.753 Ghz 1.755 Ghz 100.000 kHz 1.75472 GHz 16.68 dBm -11.12 d&
1.709 GHz 1.710 Ghz 20.000 kHz 1.71000 GHz -29.21 dbm -16.21 d8 1.755 GHz 1.756 GHz 20,000 kHz 1.75500 GHz -29.73 dBm -16.73 dB
1,710 GHz 1.712 GHz 100,000 kHz 1,71025 GHz 19.17 dBm -10.83 dB 1.766 CHz 1768 GH2 1.00D MHz 75602 CHe 39.95 dBm 26 58 db,
i ] L il ]

Date: 30.SEP.2019 153916

Date: 30.SEP.2019 15:44:01

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um c%:
Ref Level 26.00 dBm  Offset 8.00 dB Mode Auto Sweep Ref Level 26.00 d&m  Offset 8.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBIEKABS PAES
20 dB[ig —KPURTOUS | TNE_ABS PASS 20 dB{{E —SPORTONS _[TNE_ABS PASS
10 dem 7 ' 10 B Mgyt ‘
a [T [ \
0 dem / \ 0 dem \
-10 dgm -
_LINE_ABS_ r 1 |
- : 20 dpm
30 dém Pl | NSl } I
E : t '
el L~ ] [%e,,
- = el - [ ey
40 dBm o 40 dBm g o
_ st R
50 dam —r—— 50 dem
-60 dam -60 dBm
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[['Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -23.56 dém 0.56 d8 1.783 GHz 1.755 Ghz 100.000 kHz 175442 GHz 10.99 dBm -19.01 d&
1.709 GHz 1.710 Ghz 20.000 kiz 1.70558 GHz -31.73 dbm -18.73 d8 1.755 GHz 1.756 GHz 20,000 kHz 1.75502 Gz -32.01 dBm -19.01 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71102 GHz 11.01 dBm -18.99 d8 1.756 GHz 1768 GH2 1,000 Mz 75601 CHe T 1085 db,

i ;

Date: 30.SEP.2019 15:40:23

i

Date: 30.8EP.2019 15.45:09

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YH2

1 A151 of A250
: Oct. 29, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG981517-01B

LTE Band 4/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pec m

Ref Level 26.00 dBm  Offset 8.00 dB Mode Auto Sweep

Spectrum

Ref Level 26.00 dBm  Offset 5.00 d& Mode Auto Sweep

SGL Count 100/100

SGL Count 100/100
@1 AvaPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHIECHBEKABS _ PABS
20 B[k —$PURTOUS [INE ABS PASS /-\ 20 dpiE—$PURTOUS JAWE ABS TAES
| \
10 dBm f 10 dBm -
0 dém [' \ 0 dém i \
|
-10 dBm |
[ INE_ABS_ l H /
[ ‘)L -20 dBm j
-30 dém 7 ' dem +
40 dBm P \“‘W‘p ) ﬂ —4éldarr ,,nwx/ \ o
/ R as pl
50 dBm I ww‘-ﬁ-“M f N .‘/ I — \ N s At
o 50 Vgl
I gl W
-0 dem -60 dBm
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz |||['Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170900 GHz -38.42 dBm -25.42 dB 1.752 Ghz 1.755 Ghz 100.000 kHz 1.75479 GHz 20.60 dBrm -0.31 d&
1.705 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -18.91 dBm -5.91 dB 1755 GHz 1788 anz 30,000 kHz 175500 GHz 19 45 dBm e asde
1.710 GHz 1.713 GHz 100,000 kHz 1.71023 GHz 19,96 dBm -10.04 dB 1756 CH2 1768 GH2 1,000 Mz 75607 CHe ~39.20 cbm 3¢ 20 db,
i ] L il ]
Date: 30.SEP.2018 1413 44 Date: 30, SEP. 2019 14:23:11
Lowest Band Edge / Full RB Highest Band Edge / Full RB
] um c%:
Ref Level 26.00 dBm  Offset 8.00 dB Mode Auto Sweep Ref Level 26.00 d&m  Offset 8.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr @1 avgpwr
Limit ¢heck PABS | SPURIRHECHBIEKABS PABS
20 dB{RE —$PURTOUS [ TNE_ABS PAES 20 4B e —SPORTOTS [ TNF_ABS TAFS
10 dBm f - 1 i w—‘w—-v-—-w.\
0 dém / [l sem -
10 dem I
_INE_ABS_ f l
-20 dbm .
W“W"‘ - J k [t i
Wl 30 dB o
e m o
|| T, |
) . i,
40 dBm e 40 dBm T
syt Y )
i ] Rt L
-50 dBm
-60 dem 60 dBm
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||[[Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range Up RBW | Frequency | pPowerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70787 GHz -23.05 dem 0.05 d& 1.752 Ghz 1.755 Ghz 100.000 kHz 1.75243 GHz .01 dBm -21.00 d&
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -27.28 dbm -14.20 d8 1.755 GHz 1.756 GHz 30,000 kHz 1.75500 GHz -26.34 dBm -13.3¢ dB
1.710 GHz 1.713 GHz 100,000 kHz 171219 GHz 8.55 dBm -21.45 dB 1756 CH2 1768 GH2 1,000 Mz 75708 oHe T 654 db

i ;

Date: 30.SEP.2019 141558

i

Date: 30.8EP.2019 14.25:25

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YH2

Page Number : A152 of A250
Report Issued Date : Oct. 29, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG981517-01B

LTE Band 4 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

pec m

Ref Level 26.00 dBm  Offset 8.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 26,00 dém  Offset 8.00 dg
SGL Count 100/100

Mode Auto Sweep

Date: 30.SEP.2019 14:14'51

@1 AvaPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHIECHBEKABS _ PABS
20 dBfAE —$PURTOUS [ INE_ABS PARS 20 AR e —$PURTOUS Y:4:4 PARS
[
10 dem i 10dBm
0 dBm [ | 0 d8m ( |
-10 dam ‘ \ -10 dem
SPURIOUS_LINE_ABS_ I 1 j
20 dBm [ ,\ 20 dem f
-30 dém -A0 dBm
7
A [ P Ay
40 dBm 4d dBm 1
R WARRTATNE | R AN
50 dam A e : 50 S e
I’g AL WY J

50 dBm 60 dBm
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz |||['Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit

1.700 Gz 1.700 GHz 1.000 MHz 170898 GHz -37.99 dém -24.99 d& 1.752 Ghz 1.755 Ghz 100.000 kHz 1.75477 GHz 20.25 dbm -0.75 d&

1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -21.04 dam -8.04.d8 1.755 GHz 1.756 GHz 30.000 kHz 1.75500 GHz -20.67 dBm -7.87 de

1,710 GHz 1.713 GHz 100,000 kHz 1.71024 GHz 19.93 dBm -10.07 d& 1756 CH2 1768 GH2 1,000 Miz 75600 CHe 39.90 dBm 36 50 db,

)i J ) e i ™

Date: 30. SEP.2019 14:24:18

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum c%:
Ref Level 26.00 dBm  Offset 8.00 dB Mode Auto Sweep Ref Level 26.00 d&m  Offset 8.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr @1 avgpwr
Limit ¢heck PABS | SPURIRHECHBIEKABS PABS
20 dB{RE —$PURTOUS [ TNE_ABS PAES 20 4B e —SPORTOTS [ TNF_ABS TAFS
10 dBm
10 dBm I} . MWM-«\
0 dem /JJ- \ dBm |
. 10 dem !
_INE_ABS_ j \
-20 dbm ™
.»»»"“‘} J l g,
-30 dem — ] 30 dem e
. a S
40 dBm gt -40 dBm o
i Mg,
= O - e,
50 dem
60 dBm: -60 dem
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs AL Rangelow | Range Up RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.700 GHz 1.000 MHz 170851 GHz -21.73 dém -8.73 d8 1.752 Ghz 1.755 Ghz 100.000 kHz 1.75412 GHz .23 dBm -21.77 dB
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz ~28.55 dbm -15.85 d8 1.755 GHz 1.756 GHz 30,000 kHz 1.75500 GHz -29.08 dBm -16.08 dB
1.710 GHz 1.713 GHz 100,000 kHz 171187 GHz 7.90 dém -22.10 dB 1756 CH2 1768 GH2 1,000 Mz 75602 CHe —52.04 cbm 604 db,
T
I J1 £

Date: 30.SEP.2019 14:17.06

Date: 30.8EP.2019 14.26:33

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YH2

: A153 of A250
: Oct. 29, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG981517-01B

LTE Band 4 / 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

spectrum x| spectrum 7
Ref Level 26.00 dBm  Offset 8.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 8.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHIECHBEKABS _ PABS
20 dB{RE —$PURTOUS [ TNE_ABS PAES 20 dpfE —$PORTOUS l]\ ABS PAES
10 dem / 10 dBm t
0 dBm ,f ‘ 0 d8m i \‘
-10 dam i -10 dem J
SPURIOUS_LINE_ABS_ I \ /
20 dBm } 20 dem i
i /
-30 dem -30 dBm i
A A AR
40 dBm — “"L ! 40 dBm—r-
-50 dBm MMWL'MM vowinn” / h‘/ { 7551\\13"- H u! \ F“‘M“"mm geinla o
——
V ! k] N

50 dBm 60 dBm
-70 dam -70 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||['start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit

1.700 Gz 1.700 GHz 1.000 MHz 170900 GHz -40.46 dBm -27.46 dB 1.752 Ghz 1.755 Ghz 100.000 kHz 1.75475 GHz 19,50 dBm -10.50 d&

1.708 GHe 1.710 GHz 30.000 kHz 1.71000 GHz ~24.05 dém -11.08 d8 1.755 GHz 1.756 GHz 30.000 kHz 1.75500 GHz -23.65 dBm -10.65 de

1,710 GHz 1.713 GHz 100,000 kHz 171021 GHz 18.73 dBm -11.27 dB 1756 CH2 1768 GH2 1,000 Mz 75606 CHe —40.57 cbm 2757 db,

.
i L il ]

Date: 30.SEP.2019 15:47-31

Date: 30. SEP.2019 15:52:14

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 30.SEP.2019 15:48.38

] um c%:
Ref Level 26.00 dBm  Offset 8.00 dB Mode Auto Sweep Ref Level 26.00 d&m  Offset 8.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBIEKABS PABS
20 dB{RE —$PURTOUS [ TNE_ABS PAES 20 4B e —SPORTOTS [ TNF_ABS TAFS
10 dBm 10 dém
# o s ! “ \
0 dem ! \ dEm
] \ |
| 10 dBm i
_LINE_ABS_ [ | \
-20 dbm
i .
et | l r“"“"ww.
-30 dBm. e,
T ’MJ 1 J W‘w
-40 dBm e s ] -40 dBm P
] gt M“'Wwa..m-w..,,m-% .
- -50 dBm
-60 dem 60 dBm
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||[[Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALl Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170900 GHz -21.21 dém -8.21d8 1.752 Ghz 1.755 Ghz 100.000 kHz 1.75259 GHz 7.16 dbm -22.84 dB
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -30.66 dBm -17.66 d& 1.755 GHz 1.756 GHz 30,000 kHz 1.75500 GHz -30.15 dBm -17.15 d8
1,710 GHz 1.713 GHz 100,000 kHz 171155 GHz £.87 dém -23.13 dB 1756 CH2 1768 GH2 1,000 Mz 75602 CHe ~22.56 cbm 658 db,
.
I J1 £

Date: 30.8EP.2019 15:53:22

Sporton International (Kunshan) Inc.

TEL : +86

-512-57900158

FAX: +86-512-57900958
FCCID : IHDT56YH2

1 A154 of A250
: Oct. 29, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG981517-01B

LTE Band 4/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 26.00 dBm  Offset 8.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 8.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHIECHBEKABS _ PABS
20 B[k —$PURTOUS [INE ABS PASS /' 20 dB e —$PURTOUS _[TNE_ABS_ [/} PASS
10 dBm f 10 dBm \‘\
0 dem I 0 dBm
r I
-10 dém - -10 dem i
SPURIOUS_LINE_ABS_ # ]\ / \
-20 dBm ]l h -20 dem ’, -
[
-20 dam J \’\H f’\ -ﬁ dem W \
) /
40 dBm & f\\ .lm | ']\Lvm A ’Jr
e N AN ikl N AN A N
50 Bz — S S by - : S0 dem : S aa b=
e P4 W T \ o
50 dBm 60 dBm
-70 dBm -70 dem
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||['start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Range U, | RBW | Freguenc: | pPowerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70895 GHz -39.84 dém -26.84 d& e erE | L7%s o 100.000 kHz e o 20.08 dBm —-SWI
1.708 GHe 1.710 GHz 50.000 kHz 1.71000 GHz -24.51 dém -1151de 1.755 GHz 1.756 GHz 50.000 kHz 1.75500 GHz -24.63 dBm -11.66 de
1,710 GHz 1.715 GHz 100,000 kHz 1.71032 GHz 19.89 dBm -10.01 dB 1.766 CHz 1768 GH2 1.00D Mz 75604 CHe 40,65 dBm 5765 db,
i ] L il ]

Date: 30.SEP.2019 14:30:08

Date: 30. SEP.2019 14:39:36

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 30.SEP.2019 14:32.24

] um c%:
Ref Level 26.00 dBm  Offset 8.00 dB Mode Auto Sweep Ref Level 26.00 d&m  Offset 8.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBIEKABS PABS
20 dB{RE —$PURTOUS [ TNE_ABS PAES 20 4B fye —SPORTOTS [TNE_ABS TAFS
10 dBm 10.dém
errmmmprentrmeettbemetictin ||| oo meww\
od - - dem
dém ( y \
! 10 dem t
_LINE_ABS_ f \
20 dBm:
B s RS f 1 e v,
— 30 dBm e
Y
—— T e
-40 dBm et -40 dBm .
mm“““ v—
50 dam 50 dem
-60 dem 60 dBm
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||[[Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs Rangelow | Range Up RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170633 GHz -25.41 dBm 2.41 d& 1.750 Ghz 1.755 Ghz 100.000 kHz 1.75431 GHz 6.06 dBm -23.04 dB
1.709 GHz 1.710 GHz 50.000 kiz 1.71000 GHz -30.03 dBm -17.03 d8 1.755 GHz 1.756 GHz 50,000 kHz 1.75500 GHz -29.47 cBm -16.47 dB
1,710 GHz 1.715 GHz 100,000 kHz 171441 GHz £.65 dem -23.35 dB 1756 CH2 1768 GH2 1,000 Mz 1 75068 CHe 94.96 dBm S1126ds
.
I J1 £

Date: 30.8EP.2019 14:41:51

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YH2

: A155 of A250
: Oct. 29, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG981517-01B

LTE Band 4 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 26.00 dBm  Offset 8.00 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 26,00 dém  Offset 8.00 dg
SGL Count 100/100

Mode Auto Sweep

Date: 30.SEP.2019 14:31:16

@1 AvaPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHIECHBEKABS _ PABS
20 dBfAE —$PURTOUS [ INE_ABS PARS F 20 dB e —$PURTOUS [TNE_ABS PASS
|
10 dem 10 dBm \
0 dBm ‘} 0 d8m ‘
-10 dam - -10 dem ) -
SPURIOUS_LINE_ABS_ f M /J
20 dBm } \ 20 dem *
-30 dém } N -‘3? dem f \
40 dBm 1 | {\l wm M\ Ef'r
50 ol sl ol e / l\"\‘u | /k AM‘W(_\ S0 / | “'"N \ Ww‘" N Wkt TN
1 W — " R T ,'J bl e
4 i,
50 dBm 60 dBm
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz | ||['Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170896 GHz -38.48 dBm -25.49 dB 1.750 Ghz 1.755 Ghz 100.000 kHz 1.75465 GHz 19.65 dBm -10.35 dB
1.709 GHz 1.710 GHz £0.000 kHz 1.71000 GHz -24.08 dBm -11.08 d8 1.755 GHz 1.756 GHz 50,000 kHz 1.75500 GHz -24.95 dBm -11.95 dB
1,710 GHz 1.715 GHz 100,000 kHz 1,71035 GHz 19.50 dBm -10.50 d& 1.766 CHz 1768 GH2 1.00D Mz 75602 CHe 41,64 dBm 26 84 db,
)i J ) e i ™

Date: 30 SEP.2019 14:40:43

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

i ;

Date: 30.SEP.2019 14:33.31

] um c%:
Ref Level 26.00 dBm  Offset 8.00 dB Mode Auto Sweep Ref Level 26.00 d&m  Offset 8.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBIEKABS PABS
20 dB{RE —$PURTOUS [ TNE_ABS PAES 20 4B fye —SPORTOTS [TNE_ABS TAFS
10 dBm 10 dBm
e . Tuey restan i St e A,
0 dém + 1 D{UBI‘H |
I
| \
| H 1l 20 dem
_LINE_ABS_ { \ \
20 dBm:
I - j H ot st ) ey
-30 dBm -~
]
WMMM -""“J l.\-—-----. %M
-40 dBm -40 dBm .
Lsamart T—
750 dem -50 dBm
60 dBm: -60 dem
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||[[Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs Rangelow | Range Up RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170899 GHz -23.71 dém 0.71 d& 1.750 Ghz 1.755 Ghz 100.000 kHz 1.753583 GHz 5.69 dBm -24.11 dB
1.709 GHz 1.710 GHz 50.000 kiz 1.71000 GHz -31.56 dBm -18.56 d& 1.755 GHz 1.756 GHz 50,000 kHz 1.75500 GHz -31.86 dBm -13.86 dB
1.710 GHz 1.715 GHz 100,000 kHz 171410 GHz &.48 dBm -23.52 dB 1756 CH2 1768 GH2 1,000 Mz 75600 CHe T 1065 b,

i

Date: 30.8EP.2019 14.42:58

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YH2

Page Number
Report Issued Date
Report Version

1 A156 of A250
: Oct. 29, 2019
: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG981517-01B

LTE Band 4 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 26.00 dBm  Offset 8.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 8.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHIECHBEKABS _ PABS
20 dB{RE —$PURTOUS [ TNE_ABS PAES 20 dB{lE —$PURTOUS _[TNE_ABS PAES
10 dBm f 10 dBm \
0 dBm Jf 0 d8m \
1 -10 dBm 3
[INE_ABS_ [ | f |
T -20 dBm
1 iR
-30 dem - -30 dem
[ 1 [ (I AR
40 dBm il dem i
50 darm, e | LY | \ NI o vl
e o P — s / W] .\m-w L i sold o \ S ———"
-60 dem boncho! 60 s
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||['start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | Spurious Emissions
___Range Law Range Up REBW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170900 GHz -41,58 dem -28.59 dB 1.750 Ghz 1.755 Ghz 100.000 kHz 1.75464 GHz 18.57 dBm -11.43 dB
1.708 GHe 1.710 GHz 50.000 kHz 1.71000 GHz ~26.57 dim -13.67 d8 1.755 GHz 1.756 GHz 50.000 kHz 1.75500 GHz -25.93 dBm -12.93 de
1,710 GHz 1.715 GHz 100,000 kHz 1.71034 GHz 18.56 dBm -11.44 dB 1756 CH2 1768 GH2 1,000 Mz 75604 CHe 41,89 cbm 26 89 db,
i ] L il ]

Date: 30.SEP.2019 155543

Date: 30.SEP.2019 16:00:27

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um c%:
Ref Level 26.00 dBm  Offset 8.00 dB Mode Auto Sweep Ref Level 26.00 d&m  Offset 8.00 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBIEKABS PAES
20 dB{RE —$PURTOUS [ TNE_ABS PAES 20 dB{iE —SPORTOUS _[TNE_ABS PASS
10 dem 10 dém
. - A s
0 dem { - '\\ ofcm il
H [l 20 cem ‘
_LINE_ABS_ f \_ \
20 dem
| R
s jl \ e
e . -30 dBm 1 [,
-40 dBm st -40 dBm [ b,
a——
et b
50 dem -50 dBrm
60 dBm: -60 dem
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz ||[[Start 1.75 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs Rangelow | Range Up RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70858 GHz -28.27 dém 0.27 d8 1.750 GHz 1.755 Ghz 100.000 kHz 1.75142 GHz &.12 dBm -24.98 0B
1.709 GHz 1.710 GHz 50.000 kiz 1.71000 GHz -32.06 dBm -19.06 d& 1.755 GHz 1.756 GHz 50,000 kHz 1.75500 GHz -32.52 dBm -19.52 dB
1.710 GHz 1.715 GHz 100,000 kHz 1.71125 GHz 4.63 dBm -25.37 dB 1756 CH2 1768 GH2 1,000 Mz 75600 CHe 2356 chm 058 db,

i ;

Date: 30.SEP.2019 15:56.51

i

Date: 30.8EP.2019 16.01:34

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YH2

1 A157 of A250
: Oct. 29, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report Report No. : FG981517-01B

LTE Band 4 / 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 26.00 dbm  Offset 8.00 dB Mode Auto Sweep RefLevel 26.00 dgm  Offset 3.00 dB Mode auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHIECHBEKABS _ PABS .
20 dB[ig —KPURTOUS | TNE_ABS TASS /-\ 20 dB{lE —$PURTOUS _[TNE_ABS PEES /\
\
10 dem f \ 10 dBm A
0 dBm f \| 0 dBm /‘ |
-10 dam -10 dem \.
| SPURIOUS_LINE_ABS_ / l f ‘
20 dBm g 20 dem ¢
f \ A
30 dem | \ -3p,dBm I\
| /
e ) j e e : If, A
| J / \ 'I»\M ——
50 B w"";‘ / I \ Jm‘l J 50 ki Ll \. / \ R Y Fa i
A 4 W L 7 A T LY ; g
b W wcheil Y, MvJ &‘w\r o
50 dBm 60 dBm
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz | |'Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70891 GHz -41.78 dém -26.78 d& T erE | Li%s o 100.000 kHz e o 20.85 dBm —-SWI
1.709 GHz 1.710 GHz 160.000 khz 1.70589 GHz ~34.47 dbm -21.47.d8 1.755 GHz 1.756 GHz 100,000 kHz 1.75500 GHz -33.77 cBm -20.77 dB
1,710 GHz 1.720 GHz 100,000 kHz 1.71086 GHz 19.58 dBm -10.42 dB 1756 CH2 1768 GH2 1,000 Miz 75601 CHe 4214 cbm 3614 db,
T
I 1 P

Date: 30.SEP.2019 14:46:34

Date: 30. SEP.2019 14:56:02

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um o
Ref Level 26.00 dm  Offset 8.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 8.00 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBIEKABS PABS
20 dB[ig —KPURTOUS | TNE_ABS TASS 20 4B fye —SPORTOTS [TNE_ABS PAES
10 dem 10 dém
0 dém {WM'M il AP b Py Y. B \ 9 .a“\rrp“--w e e i gt n e B, "'\IV\P‘\A..I\
-10 dBm -10 dem 1
| SPURIOUS_LINE_ABS_ ‘ \
-20 dBm 'L =20 dBm
-30 dém b -30 dem: —“\,«
L-J .
m 40 dBm
50 dBm 50 dem
-60 dem 60 dBm
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz || Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs ALimit Rangelow |  Rangeup RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70895 GHz -27.89 dém -14.89 d& 1.745 GHZ 1.755 GHz 100.000 kHz 1.75270 GHz 3.64 dBm -26.16 dB
1.708 GHe 1.710 GHz 100.000 kiiz 1.70853 GHz -31.32 dém -18.32 d8 1.755 GHz 1.756 GHz 100.000 kHz 1.75500 GHz -20.23 dBm -16.26 de
1,710 GHz 1.720 GHz 100,000 kHz 171733 GHz 3,74 dém -26.26 dB 1756 CH2 1768 GH2 1,000 Mz 1 72628 ohs 56,66 chm 1566 b

]" 1

Date: 30.SEP.2019 14.48.49

i

Date: 30.8EP.2019 14.58:17

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YH2

1 A158 of A250
: Oct. 29, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG981517-01B

LTE Band 4/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 26.00 dbm  Offset 8.00 dB Mode Auto Sweep RefLevel 26.00 dgm  Offset 3.00 dB Mode auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHIECHBEKABS _ PABS
20 dB[ig —KPURTOUS | TNE_ABS TASS A 20 dB{lE —$PURTOUS _[TNE_ABS PEES ﬂ
10 dem { \ 10 dBm f
0 dém \| 0 dém {‘ |\
-10 dém ‘ ; -10 dem i
| SPURIOUS_LINE_ABS_ / \ r \
20 dBm \ 20 dem —
f L
-30 dém \ -3, dem ‘JJI I
40 e . 1\ ﬁ\ Jﬂ AT ﬂlﬂ ; A
Byl N VL AR e P N ede ok e,
40 da s & A LA it 3
m -60 diH
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.72 GHz | |'Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious E'"iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70896 GHz -38.76 dém -25.76 d& 1.745 GHZ _EﬁEGHz 100.000 kHz {m!l Ghz 20.03 dém —-SWI
1.708 GHe 1.710 GHz 100.000 kiiz 1.70893 GHz ~34.35 dém -21.35 d8 1.755 GHz 1.756 GHz 100.000 kHz 1.75500 GHz -33.72 dm -20.72 de
1,710 GHz 1.720 GHz 100,000 kHz 1.71060 GHz 19.86 dBm -10.14 dB 1756 CH2 1768 GH2 1,000 Mz 75600 CHe 4176 cbm 2676 db,

]" 1

Date: 30.SEP.2019 14:47-42

i

Date: 30. SEP.2019 14:57:09

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um o
Ref Level 26.00 dm  Offset 8.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 8.00 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBIEKABS PABS
20 dB[ig —KPURTOUS | TNE_ABS TASS 20 4B fye —SPORTOTS [TNE_ABS PAES
10 dem 10 dém
od AWt B A o A i A P b, 0 W i e At o A TR, Apnprin,
dém ‘, T
-10 dBm . -1jo dem:
| SPURIOUS_LINE_ABS_ { \ l
-20 dBm f 7?0 dem
) o / \ 2 \ i
30 dom— | 30 dBm f
I_nw‘
dBm 40 dBm
50 dBm 50 dem
-60 dem 60 dBm
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz || Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs ALimit Rangelow |  Rangeup RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70891 GHz -25.57 dém -12.57 d& 1.745 GHZ 1.755 GHz 100.000 kHz 1.74843 GHZ 3.10 dBm -26.90 db
1.708 GHe 1.710 GHz 100.000 kiiz 1.70893 GHz -32.62 dém -20.62 do 1.755 GHz 1.756 GHz 100.000 kHz 1.75802 GHz -33.41 dm -20.41 d&
1,710 GHz 1.720 GHz 100,000 kHz 171363 GHz 3,04 dém -26.06 dB 1756 CH2 1768 GH2 1,000 Mz 7630 Chs 2556 chm 1555 b

]" 1

Date: 30.SEP.2019 14.49.56

i

Date: 30.8EP.2019 14.59:24

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YH2

1 A159 of A250
: Oct. 29, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG981517-01B

LTE Band 4/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 26.00 dBm  Offset 8.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 26,00 dém Offset 5.00 dg

Mode Auto Sweep

]" 1

Date: 30.SEP.2019 16:03:56

@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHIECHBEKABS _ PABS

20 dB[ig —KPURTOUS | TNE_ABS TASS ﬂ 20 dB{lE —$PURTOUS _[TNE_ABS PEES o)

10 dBm ( I 10 dbm f ‘

0 dBm . % 0 d8m J

-10 dam J | -10 dem 7 ‘

| SPURIOUS_LINE_ABS_ | l [ ‘

-20 dem ‘-" T -20 dem —

| \

-20 dam I‘ |k‘ n -30 dem F fl

-40 dem 4 Jl ) -apldem f! j”

-50 dBy s} \ﬂ I H P I \ #) \ F‘-‘www‘
ks TR pe—— 0 HEm T e =—

w J\th“""-ﬂ /{ \‘ J w U o \ st ~

50 dBm . &0 I WS L

70 dem 70 dBm

Start 1.7 GHz 3003 pts Stop 1.72 GHz | |'Start 1.745 GHz 3003 pts Stop 1.765 GHz

purious E'“iSSi“TS | | | | Spurious Emissions

__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70875 GHz -43.62 dBm -30.62 d& 1.745 GHz 1.755 Ghz 100.000 kHz 1.75438 GHz 16.52 dBm -11.48 d&
1.709 GHz 1.710 GHz 160.000 khz 1.70587 GHz ~36.40 dbm -23.40 d8 1.755 GHz 1.756 GHz 100,000 kHz 1.75500 GHz -36.66 dBm -23.86 dB
1,710 GHz 1.720 GHz 100,000 kHz 1.71058 GHz 18.23 dBm -11.77 dB 1756 CH2 1768 GH2 1,000 Miz 75616 CHe —42.55 cbm 363 db,

i

Date: 30.SEP.2019 16:08:40

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

]" 1

Date: 30.SEP.2019 16:05.04

S um o
Ref Level 26.00 dm  Offset 8.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 8.00 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBIEKABS PABS
20 dB[ig —KPURTOUS | TNE_ABS TASS 20 4B fye —SPORTOTS [TNE_ABS PAES
10 dem 10 dém
0 dem - e " \ 0 g = T
-10 dBm I’ -10 dem T
| SPURIOUS_LINE_ABS_ ; ‘ |
-20 dBm j T -30 dBm \1
| \ Rt cand
i T
-30 dém e 30 dBm:
— ]
d 40 dBm
50 dBm 50 dem
-60 dem 60 dBm
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.72 GHz || Start 1.745 GHz 3003 pts Stop 1.765 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70892 GHz -25.23 dém -12.23 d& 1.745 GHZ 1.755 GHz 100.000 kHz 1.74784 GHZ 2.00 dém -28.00 db
1.708 GHe 1.710 GHz 100.000 kiiz 1.70858 GHz ~33.77 dém -20.77 d8 1.755 GHz 1.756 GHz 100.000 kHz 1.75801 GHz -33.42 dBm -20.42 d8
1,710 GHz 1.720 GHz 100,000 kHz 1.71640 GHz 1.85 dBm -28.15 dB 1756 CH2 1768 GH2 1,000 Mz 1 7643 Ch T 1185 B

i

Date: 30.8EP.2019 16.09:48

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YH2

: A160 of A250
: Oct. 29, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version



s=amranas. FCC RF Test Report Report No. : FG981517-01B

LTE Band 4 / 15MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

pec

m :%:' Spectrum mv:

Ref Level 26.00 dbm  Offset 8.00 dB Mode Auto Sweep RefLevel 26.00 dgm  Offset 3.00 dB Mode auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHIECHBEKABS _ PABS
20 dB{RE —$PURTOUS [ TNE_ABS TR ﬂ 20 dB{lE —$PURTOUS _[TNE_ABS PAES ﬂ
10 dBm

10 dBm

i I

-10 dBm ( -10 dem

% Y
| SPURIOUS_LINE_ABS_ fl L ’rll “\
20 dBm {" b‘\ -20 dBm —
-30 dem , - .3[]' dem !

/- T i N
.50 dam " li 5 r\,ﬁ H !ﬁv i\ JJ\ i &MM e
4 ALY

- - | 50 gem -
P ™ ,/W'A\» J L, JIM It"\-n A Jf \ 7 ,ﬁ“\/ Yo

<]

Wyt

;
i

45

-50 dBm -60 den

-70 dam -70 dem

Start 1.7 GHz 3003 pts Stop 1.725 GHz | ||['start 1.74 GHz 3003 pts Stop 1.765 GHz

purious Emissions | | Spurious Emissions

Rangelow | Rangeup | RBW | Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1,70889 GHz -42.63 dBm -29.63 d8 1.740 GHz 1.755 GHz 100.000 kHz 1.75418 GHz 20.21 dBm -9.79 dB
1.709 GHz 1.710 GHz 150,000 kHz 1.70999 GHz -31.50 dBm -18.50 dB 1.755 GHz 1.756 GHz 150.000 kHz 1.75501 GHz -32.85 dBm -19.85 dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71082 GHz 19.58 dBm -10.42 dB 1.756 GHz 1.765 GHz 1,000 MHz 1.75612 GHz -41.23 dBm -28.23 db
e ——
i ] L il ]
Date: 30.SEP.2013 15:03:01 Date: 30.SEP.2019 15:12:28

Lowest Band Edge / Full RB Highest Band Edge / Full RB

e ) (%)

Ref Level 26.00 dBm  Offset 8.00 dB Mode Auto Sweep Ref Level 26.00 dem  Offset 5.00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBIEKABS PAES
20 dB{RE —$PURTOUS [ TNE_ABS PASS 20 4B fye —SPORTOTS [TNE_ABS PAES
10 dBm 10 dém
0 dem 7 e \ 0 gt : -
| -1 dém ‘
_LINE_ABS_ ( I \
| o
/ Wi !
n L] 120 sem 1, ot
] s/
40 dBm -40 dBm
-50 dem -50 dBrm
60 dBm: -60 dem
70 dem -70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz | ||'Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170881 GHz -28.64 dém -15.64 d 1,740 GHz 1.755 GHz 100.000 kHz 1,74200 GHz 2.63 dbm -27.37 dB
1.708 Ghz 1.710 GHz 150,000 khz 1.71000 GHz -31.64 dém -18.64.d8 1.755 GHz 1.756 GHz 150,000 kHz 1.75500 GHz -30.08 dBm -17.08 dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71701 GHz 2.14 dBm -27.86 dB 1.756 GHz 1.765 GHz 1.000 MH2 1.75701 GHz -28.31 cBm 1631 dB
e
i i )
Date: 30.SEP.2019 15,0518 Date: 30.8EP.2019 15:14:43
Sporton International (Kunshan) Inc. Page Number : A161 of A250
TEL : +86-512-57900158 Report Issued Date : Oct. 29, 2019
FAX : +86-512-57900958 Report Version . Rev. 01

FCCID : IHDT56YH2



SPORTON LAB.

FCC RF Test Report

Report No. : FG981517-01B

LTE Band 4/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 26.00 dBm
SGL Count 100/100

Offset 8.00 dB Mode Auto Sweep

Spectrum

Ref Level 26,00 dém
SGL Count 100/100

offset 5.00 d& Mode Auto Sweep

]" 1

Date: 30.SEP.2019 15:04:08

@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHIECHBEKABS _ PABS
20 dB[ig —KPURTOUS | TNE_ABS TASS F 20 dB{lE —$PURTOUS _[TNE_ABS PEES ﬂ
10 dBm - \‘ 10 dBm ‘ l
0 dBm J} %‘ 0.dBm ’ \
-10 dem 1 -10 dBm J
| SPURIOUS_LINE_ABS_ f ‘R ) 11
-20 dBm 3 LL 20 dBm ‘
-30 dem | '\ -3f|dem /J
-40 dBm P 49 HBm A l
d
50 do P | \ shia N oa \ Mw.._ £,
'J\“\J‘N‘vv’\f‘ “WJ \M | '}L‘J L JJI 1 {J\. m ﬂ ] H\J 1 If |L Wkﬂn‘) 2
-0 dem e RS R SNV T Y | [ VN T ! | \ Mo pte,
-70 dam -70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz | ||['start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E'"iSSi"TS ‘ [ I | Spurious Emissions
| Range Low Range Up RBW Fraguency Pawer Abs ALimit  Rangelow | Rangeup | RBW | Frequenc | powerabs | aLimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70882 GHz -42.26 dBm -29.26 d8 1.740 GHz 1.755 GHz 100.000 kHz 1.75417 GHz 19.89 dBm -10.11 de
1.709 GHz 1.710 GHz 150.000 kHz 1.70999 GHz -31.39 dBm -18.39 dB 1755 GHz 1788 anz 180.000 KkHz 75500 ohe 3559 dbm oade
1.710 GHz 1.725 GHz 100.000 kHz 1.71086 GHz 19.26 dém -10.74 dB 1.766 CHz 1768 GH2 1,000 Mz 7602 Chs 4173 dbm ~26.73 B

i

Date: 30.SEP.2019 15:13:36

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

]" 1

Date: 30.SEP.2019 15.06:23

S um o
Ref Level 26.00 dm  Offset 8.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 8.00 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBIEKABS PABS
20 dB[ig —KPURTOUS | TNE_ABS TASS 20 4B fye —SPORTOTS [TNE_ABS PAES
10 dem 10 dém
d ;
0 dem - = .\ 0 dem .
! |
-10 dBm ] -19 dem
| SPURIOUS_LINE_ABS_ J I \
-20 dBm [} L\ -20 dbm \
-30 dém " K 0 dBm: T e
' Ln-“ .
-40 dBm 40 dBm
50 dBm 50 dem
-60 dem 60 dem
70 dBm 70 dem
Start 1.7 GHz 3003 pts Stop 1.725 GHz | ||[Start 1.74 GHz 3008 pts Stop 1.765 Gz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70860 GHz -27.28 dém -14.28 d 1.740 GHz 1.755 GHz 100.000 kHz 1.74372 GHZ 1.67 dBm -28.13 db
1,709 GHz 1.710 GHz 150,000 kHz 170998 GHz -33.44 dém -20.44 dB 1755 GHz 1788 anz 180.000 KkHz T 75e01 e 33 48 dBm ~20.48 db
1,710 GHz 1.725 GHz 100,000 kHz 171945 GHz 1.20 dBm -28.80 dB 1756 CH2 1768 GH2 1,000 Mz 170675 Chs 26,52 cbm S ENPT

1 e

Date: 30.8EP.2019 15:15:51

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YH2

1 A162 of A250
: Oct. 29, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG981517-01B

LTE Band 4/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec

Ref Level 26.00 dBm
SGL Count 100/100

m

Offset 8.00 dB

Mode Auto Sweep

Spectrum

Ref Level 26,00 dém
SGL Count 100/100

Offset 8.00 dg

Mode Auto Sweep

)

Date: 30.SEP.2019 16:12:08

i

Date: 30.SEP.2019 16:16:53

@1 AvgPwr (@1 dvgPwr
Limit ¢heck paES | SPURIRHIECHBEKABS PARS
20 dB[ig —KPURTOUS | TNE_ABS PABS n 20 dP[iE —$PURTOUS _[TNE_ABS PASS W
10 dBm T 10 dBm ‘“\
0 dBm / \ 0 dem /l \
-10 dem + -10 deém —
| SPURIOUS_LINE_ABS_ | \\‘ !4 |
-20 dom - 20 dem f ]
[ | |
-20 dam \ -30,dem /.‘ f
-40 dem t ﬂ -4 LBW \ i
-50 dBm e | ,‘ | S0 4Bm f 'I, ‘Nk"wm,u. LT, —
W
W \ f ﬂ J \ [ L k ol
60 dem ey AN bbb b o ||| -60 dbcrr SRR < el
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz || start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70878 GHz -41.61 dém -28.61 d& 1.740 GHz 1.755 Ghz 100.000 kHz 175414 GHz 16.77 dBm -11.23 d&
1.709 GHz 1.710 GHz 150.000 khz 1.70589 GHz ~33.54 dbm -20.54 d8 1.755 GHz 1.756 GHz 150,000 kHz 1.75501 Gz -31.76 dBm -18.76 dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71082 GHz 18.72 dBm -11.28 dB 1.756 GHz 1765 GH2 1.00D Mz 75610 CHe —42.83 dBm 2653 db,
e ——

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 30..

SEP.2019 161317

Date: 30.8EP.2019 16:18:00

] um mv:
Ref Level 26.00 dm  Offset 8.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 8.00 dB Mode Auto Swasp
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 avgpwr
Limit ¢heck PABS | SPURIRHECHBIEKABS PAES
20 dB[ig —KPURTOUS | TNE_ABS TAES 20 dB{iE —SPORTOUS _[TNE_ABS TAES
10 dBm 10 dém
0 dBm oy e = T 0 dip . A—
| 1 | |
- -10 dem 1
_LINE_ABS_ | l \
i i -2p dem
O adntu | J \ 4o dem \1 e
L-lul J " parme—
Py
-40 dBm
-50 dBrm
-60 dBm
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz_||[['Start 1.74 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70888 GHz -26.26 dém -13.26 d& 1.740 GHz 1.755 Ghz 100.000 kHz 1.74606 GHz 0.63 dBm -20.17 dB
1.709 GHz 1.710 GHz 150,000 khz 1.70588 GHz ~33.75 dbm -20.75 d& 1.755 GHz 1.756 GHz 150,000 kHz 175513 Gz -35.04 dBm -22.04 dB
1.710 GHz 1.725 GHz 100,000 kHz 171642 GHz 0.58 dém -29.42 dB 1.756 GHz 1768 GH2 1,000 Mz | 7eeca CHe 27.80 dBm 1460 db
e
I it w

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
FAX: +86-512-57900958
FCCID : IHDT56YH2

Page Number

: Rev. 01

1 A163 of A250
Report Issued Date : Oct. 29, 2019
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG981517-01B

LTE Band 4 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 26.00 dBm  Offset 8.00 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 26,00 dém
SGL Count 100/100

offset 5.00 d& Mode Auto Sweep

Date: 30.SEP.2019 151927

@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHIECHBEKABS _ PABS
20 dBfAE —$PURTOUS [ INE_ABS TH 14 20 dB e —$PURTOUS [TNE_ABS PARS ri
10 dem J|\ 10 dBm i \
0 dém J i 0 dém i I{
-10 dam \ -10 dem HJ Y
| SPURIOUS_LINE_ABS_ ‘J ’H Ih
-20 dem 20 dem { y
i \
-30 dem i \ -30/HBm / \‘
40 dBm M T ﬁ JJA H| ,4J B I
. ’ M . BN L < dere n/ \ Al M -
T ff { —
W vf‘ \ I \‘ '4)” H.\ A J [k N HJ 5 ,/J \hv‘_ f’\‘w ,.,JJ‘L
-60 dam L Yia ' W 1 it . o " " W
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz | |'Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170876 GHz -41,28 dém -28.29 d& 1.735 Ghz 1.755 Ghz 100.000 kHz 1.75393 GHz 20.19 dbm -0.91 d&
1.709 GHz 1.710 GHz 200.000 kiz 1.71000 GHz ~33.76 dbm -20.76 d& 1.755 GHz 1.756 GHz 200,000 kHz 1.75503 Gz -31.32 dBm -13.32 dB
1,710 GHz 1.730 GHz 100,000 kHz 171100 GHz 19.96 dBm -10.04 dB 1.766 CHz 1768 GH2 1,000 Miz 175613 oHe 39.04 dBm 26 04 db,
e ——
i ] L il ]

Date: 30.SEP.2019 15:28:54

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um mv:
Ref Level 26.00 dm  Offset 8.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 8.00 dB Mode Auto Swasp
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBIEKABS PAES
20 dB{RE —$PURTOUS [ TNE_ABS PASS 20 dB{iE —SPORTOUS _[TNE_ABS TAES
10 dBm 10 dém
d B )
0 dem - - : ]‘ 0 e ,\
| -10 dem:
_LINE_ABS_ } 1 \
] L -2 dem \
F 0 dBm »
e
— w3 [ LN
40 dam -40 dBm
-50 dem -50 dBrm
-60 dam 60 dBm
-70 dBm -70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70894 GHz -29.21 dém -16.21 d& 1.735 GHz 1.755 Ghz 100.000 kHz 1.74502 GHz 1.68 dBm -28.32 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.70589 GHz -32.11 dém -19.11.d8 1.755 GHz 1.756 GHz 200,000 kHz 1.75502 Gz -31.14 dBm -13.14 dB
1.710 GHz 1.730 GHz 100,000 kHz 1.72190 GHz 1.06 dém -28.94 dB 1756 CH2 1768 GH2 1,000 Mz 175793 oHe ~29°51 chm 1651 ds

i ;

Date: 30.SEP.2019 15:21.42

i

Date: 30.8EP.2019 15:31:09

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YH2

: A164 of A250
: Oct. 29, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LA

FCC RF Test Report

Report No. : FG981517-01B

LTE Band 4/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 26.00 dBm
SGL Count 100/100

Offset 8.00 dB Mode Auto Sweep

Spectrum

Ref Level 26,00 dém
SGL Count 100/100

offset 5.00 d& Mode Auto Sweep

@1 AvgPwr (@1 dvgPwr
Limit ¢heck PAES | SPURIRHIECHBEKABS PABS
20 dB{iE —KPURTOUS | TNE_ABS HPH 55 20 dB e —$PURTOUS [TNE_ABS PARS F\
10 dem 10dBm i \
0 dBm J \ 0 dem - l
-10 dem { -10 deém j T
| SPURIOUS_LINE_ABS_ f M |r s
-20 dom 7 20 dem A
-30 dem IJ -30/Hem \i
40 dBm \\ | lﬂ —4J Bm ‘ﬁ h'r
' I
ﬂpl\ M /L ”q \ 1\ <4 dem /L 1 \‘ HJHJ £
| 1 ) TANL i
-60 dam B ! o M, . N Y I 0 OBt | SR RO Y
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz | (|'start 1.735 GHz 3003 pts Stop 1.765 GHz
purious E'“iSSi“TS | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70900 GHz -39.65 dém -26.65 d& 1.735 GHz 1.755 Ghz 100.000 kHz 175391 GHz 19.64 dBm -10.36 d&
1.709 GHz 1.710 GHz 200.000 kiz 1.70558 GHz -32.12 dbm -19.12.d8 1.755 GHz 1.756 GHz 200,000 kHz 1.75502 Gz -30.63 dBm -17.63 dB
1.710 GHz 1.730 GHz 100,000 kHz 1.71109 GHz 19.48 dim -10.52 dB 1.756 GHz 1765 GH2 1,000 Mz 17561t CHe ~40.86 cbm 5786 db,
Y
I it i

Date: 30.SEP.2019 1520034

Date: 30.SEP.2019 15:30:02

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um L
Ref Level 26.00 dm  Offset 8.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 8.00 dB Mode Auto Swasp
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBIEKABS PAES
20 dB[ig —KPURTOUS | TNE_ABS PASS 20 4B fye —SPORTOTS [TNE_ABS PAES
10 dBm 10 dém
0 darn e ———— W\ 0d - - — M,WW]
-10 dBm | —lE(dBrﬁ
| SPURIOUS_LINE_ABS_ [ \ \
-20 dBm )' i ia dBm
_ 1 \
-20 dam + =30 dBm
pal | 7 m
40 dBm -40 dBm
-50 dem -50 dBrm
-60 dam -60 dBm
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup RBW | Frequency | _Powerabs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70852 GHz -27.85 dém -14.85 d& 1.735 GHz 1.755 Ghz 100.000 kHz 1.74210 GHz 0.53 dBm -20.47 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.70954 GHz -33.37 dBm -20.37 8 1.755 GHz 1.756 GHz 200.000 kHz 175509 GHz -33.59 dBm -20.59 dB
1.710 GHz 1.730 GHz 100,000 kHz 172392 GHz -0.17 dBm -30.17 dB 1.766 CHz 1768 GH2 1,000 Miz 175800 GHz Z27.84 dBm 1484 B
Y

Il

Date: 30.SEP.2019 15:22.49

i

Date: 30.8EP.2019 15:32:47

Sporton

International (Kunshan) Inc.

TEL : +86-512-57900158
FAX: +86-512-57900958

FCCID:

IHDT56YH2

Page Number : A165 of A250
Report Issued Date : Oct. 29, 2019
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG981517-01B

LTE Band 4 / 20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 30.SEP.2019 16:20:22

spectrum x| spectrum 7
Ref Level 26.00 dbm  Offset 8.00 dB Mode Auto Sweep RefLevel 26.00 dgm  Offset 3.00 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHIECHBEKABS _ PABS
20 dB{RE —$PURTOUS [ TNE_ABS PAES 20 dB{lE —$PURTOUS _[TNE_ABS PAES n
10 dBm ‘ﬂ 10 dBm I‘
0 dBm \ 0 dem al
] |
-10 dem -10 dBm /
| SPURIOUS_LINE_ABS_ [ j \
20 dem "f g -20 dBm f
-30 dem i { -30/dBm ﬂ ! %
-40 dBm I' \/J d iﬂl ,4J Bm Jk Jl
N h‘“‘m )
-50 dBreie J mm 1 T -5 gBm X
e TV / \ f ) | / j 1‘ o
-0 dem e |1 g S R : =
-70 dam -70 dem
Start 1.7 GHz 3003 pts Stop 1.73 GHz | |'Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 1.70887 GHz -40.62 dem -27.62 d& 1.735 Ghz 1.755 Ghz 100.000 kHz 1.75389 GHz 18.61 dBm -11.19 d&
1.708 GHe 1.710 GHz 200.000 kHz 1.70853 GHz ~34.27 dém -21.e7 de 1.755 GHz 1.756 GHz 200.000 kHz 1.75500 GHz -34.50 dBm -21.50 d8
1.710 GHz 1.730 GHz 100,000 kHz 171113 GHz 18.15 dBm -11.85 dB 1756 CH2 765 ors 1,000 Mz 70610 Chs 41,01 cbm 3581 b
S
i ] L il ]

Date: 30.SEP.2019 16:25:06

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Il

] um mv:
Ref Level 26.00 dm  Offset 8.00 dB Mode Auto Sweep Ref Level 26.00 dém  Offset 8.00 dB Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIRHECHBIEKABS PABS
20 dB{RE —$PURTOUS [ TNE_ABS PASS 20 4B fye —SPORTOTS [TNE_ABS PAES
10 dem 10 dém
0 d&m 0 BN e e =
[,,M,nwww— B e \p’-’ﬂ*-""-u"""-’\—q e Wt A A AN e N e MDA A 4 »-w\l
} | -10) dem
_LINE_ABS_ ‘ \ ]
| -2 dbm \
e Jr ku iﬂ dBm "
pt / | e
40 dBm 40 dBm
50 dBm 50 dem
60 dBm: -60 dem
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.73 GHz Start 1.735 GHz 3003 pts Stop 1.765 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170898 GHz -27.24 dém -14.24 dB 1.735 Ghz 1.755 Ghz 100.000 kHz 1.73815 GHz -0.57 dBm -30.57 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.70575 GHz ~33.30 dbm -20.30 d& 1.755 GHz 1.756 GHz 200,000 kHz 1.75558 GHz -35.06 dBm -22.06 dB
1,710 GHz 1.730 GHz 100,000 kHz 171548 GHz -1.16 dBm -31.16 dB 1756 CH2 1768 GH2 1,000 Mz 75005 oHe 28.65 dBm ~15.68 db
.

Date: 30.SEP.2019 16:21:30

i

Date: 30.8EP.2019 16:26:13

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56YH2

: A166 of A250
: Oct. 29, 2019
: Rev. 01

Page Number
Report Issued Date
Report Version





